"Selsnab" LLC

Suspension and Cylinder Block

Position
Part number
Description
Weight
Mass
0
245-1002009
Cylinder block
0
1
0
240-1001010-A
Support
3,42
1
0
240-1002060-A
Cover of allocation
12,87
1
0
240-1002115
Filter throat
0,339
1
0
50-1002042-V
Crankcase support
1,17
1
0
A19.01.100
Cover
0,047
1
1
Bolt M8-6gx16.88.35.019
0,12
4
2
Washer 8T OCT 37.001.115-75
0,0017
6
3
240-1001015-A1
Support
0
1
4
240-1001025
Shock absorber
0,786
1
5
Bolt M16-6gx80.88.35.019
0
2
6
52-2301065
Washer
0,023
2
7
Washer
0
2
8
Bolt M10-6gx30.88.35.019
0
3
9
240-1002069-A
Bush
0,216
1
10
240-1002044
Pin
0,005
4
11
240-1002067-A
Bush
0
1
12
240-1002068-A
Bush
0
1
13
50-1002318-B
Ring bolt
0,1
2
14
50-1002327-A
Plug
0
1
15
50-1002022
Liner ring
0,008
8
16
245-1002021
Cylinders liner
4,45
4
17
PS7-0
Cock
0
1
18
240-1002320-V
Oil gauge
0
1
19
240-1002323-B
Pipe
0,021
1
20
Bolt M8-6gx16.88.35.019
0,12
2
21
A19.01.001
Plug
0,113
1
22
042-048-30-2-4-1
Ring 042-048-30-2-4-1
0,001
1
23
A19.01.003
Ring
0,054
1
24
240-1002088-V
Pipe connector
0
1
25
240-1002085
Screen
0,01
1
26
240-1002082-A1
Gasket
0
1
27
240-1002328
Stopper
0,062
1
28
240-1002015-A2-01
Cylinder block
105,85
1
29
240-1002046
Pin
0,005
2
30
240-3802005
Bolt
0,015
1
31
Stopper
0
1
32
Washer 12OT
Washer
0,0065
7
33
Bolt
0,0719
7
34
Bolt
0
9
35
Washer 10 OT
Washer
0,0042
20
36
240-1002300-01
Gland housing
1,075
1
37
240-1002305
Collar
0,08
1
38
50-1002316-A2
Gasket
0,03
1
39
50-1002313-V
Rear plate
10,97
1
40
50-1005019
Pin
0,037
2
41
240-1002314
Gasket
0,05
1
42
50-1005152-V
Bearing (5) cover
0
1
43
240-1002044
Pin
0,005
4
44
240-1002049
Gasket
0,006
2
45
50-1002042-V
Support of crank case
1,17
1
46
Bolt
0,0719
2
47
50-1005140-B
Bearing root cover
0
3
48
50-1005161
Washer
0,006
10
49
50-1005159-B1
Bolt
0,175
10
50
50-1002034
Set pin
0,03
2
51
50-1005141-B
First bearing cover
0
1
52
240-1002033
Gasket
0,024
1
53
50-1002326-V
Stopper
0,005
2
54
240-1002030
Shield
1,67
1
55
240-1002064-A
Gasket
0
1
56
Bolt
0
4
57
50-1002066
Oil deflector
0,055
1
58
240-1002038
Gasket
0,006
1
59
240-1002036
Cover
0
1
60
50-1022067
Sealing ring
0,012
3
61
Bolt
0
3
62
240-1002034
Gasket
0
1
63
Washer
0
1
64
240-1002039
Bolt
0,05
1
65
240-1002065-A
Cover of allocation
0
1
66
Bolt
0
2
67
240-1002055
Collar
0,305
1
68
Bolt
0
2
69
50-1021012
Gasket
0,002
1
70
Bolt
0
3
71
Washer 6T
Washer
0,0008
3
72
240-1002062
Cover
0
1
73
Bolt
0
3
74
Bolt
0
1
75
Nipple 16-6.6.019
0
2
76
Washer 16OT
Washer 16O
0,0133
2

Selsnab LLC, Masyukovschina 2v, Minsk, Republic of Belarus, Fax: +375 17 509-60-46, +375 17 509-64-51;phone for receiving applications.: +375 29 610 20 37 ,
e-mail: sales@selsnab.com